



Polyurethane Pellets QC Summary Report

Material: Polyurethane Pellets (EB-98A3)

Supplier: Shako Co Ltd.

Batch No.: 10118923

Shipment Date: 05 November 2025

Order No.: 25001251-SO

1. Test Results Overview

Test Item	Method / Standard	Specified Range	Result	Status
Hardness (Shore A)	ASTM D2240	96 – 99	98	Pass
Melt Index MI (8.7 kg / 205°C)	ASTM D1238	30.00 – 50.00 g/10min	37.23 g/10min	Pass
Moisture Content (IR Balance)	Coating P. Method	0.00 – 0.30 %	0.18 %	Pass

2. Summary

All inspected parameters fall within the supplier's specified control limits.

The material **meets the required QC criteria** and is considered **Qualified / Acceptable for Use**.

2. Additional Notes

- Material grade EB-98A3 is consistent with previous supplies.
- No deviations or anomalies recorded.
- Documentation includes original supplier test report and signatures.